ARFIN—"J SPARE PARTS

38

5.8mm Ball End (12pcs)

VACE2 AA (F—No.& A%) IN—=Y % AA (F—No.& A%
Part Names Quantity Part Names Quantity
JFER/N—F T DY iR—> oy N 43 9 & @ x 1
MAQ08| 3°gpeed Spur Gear & x1 MA352B| (MAD CRUSHER/FO-XX) X 2
27047y R1I1T dxdmmty hER Rear Diff. Housing Set 2.6x18mmt X
MA010B Sprocket 11T X1 4xamm Set Screw X 1 (MAD CRUSHER/FO-XX) 2.6x18mm Screw X 7
Y—hteA/N\=vT7 Y 2.6x12mmTPE X
MAO12| Sero Saver Shaft Set x1 2.6x12mm TP Screw * 2
3x45mmF ¥ v TEZ X1 3x10mmE R x4
3x45mm Cap Screw 3x10mm Screw
3mm77YIFy bk > % 7= (F&R/FI/MAD CRUSHER/FO-XX)
3mm Flanged Nut X 1| [MA353] (i \rm (F&RIOne-side/MAD CRUSHERIFO-xx)| & @& @ & @) @ x 1
ATFT7IVTIZv0Ey b 7 71— >4 (MAD CRUSHER/FO-XX)
MAO13B| Sigering Crank Set @W®@D®x1 @Wx2| MA354| pitt Housing (MAD CRUSHER/FO-XX) | 8 @ x 1
2787y kv Tk Bx16mm7y Y= 70 MN\7%+ U7 (MAD CRUSHER/FO-XX)
MAO16| gprocket Shaft &) & X 1 gyyemmiasrer ¥ 1| [MASS5B| Front Hub Carrier (MAD CRUSHER/FO-XX) | @)X 2
RS TFr—Y Y N\T%+ )7 (MAD CRUSHER/FO-XX)
MAO17| Drive Chain X1 MA356| Rear Hub Carrier (MAD CRUSHER/FO-XX) | @) X 2
vy —IgAvhtEy b 70V MeYd=1= =4 v 7 (1A/MADY!)=2X) Bdmmey MR
MAO20| Chassis Joint Set x2 @x1 MASS57| Eront C-Universal Shaft (1pc/MAD Series) X 5 setsomm
2472w 7 (114L/TA) UPeys-12)\-% Y+ 7 (1A/MADYY=2) Brdmmty hEZ
MAO24 Swing Shaft (114L/1pc) x 1 MA358| Rear C-Universal Shaft (1pc/MAD Series) @ x 1 xdmm Set Screw X 1

FyvINT—LLR/XYRYU—X) &40y RTv 2 (USA-1/2N)

MA0S5C Knuckle Arm (L+R/MAD Series) x1 MA359 Rear Tie Rod Bush (USA-1/2pcs) x2

TJL—+931u Ny 7 (RYRT 2= 7 I—4-) 5x4mmE Y fE R Z)\—7 v a (USA-1/4A)

MAO72| Braie Joint Cup (MAD FORCE KRUISER) | @ X 1 syamm setscrew X 1| [MA380| Rupber Bush (USA-1/4pcs) x4
MAOQ73| %14 K7L —k 2A/75v 7/ v K'Y —ZJFO-XX) 5 MAB405| USA-T FAL—yarvhRToty | @ @ @ 6 ¢2 ¢ ¢
BKD | Side Plate (2pcs/Black/MAD Series/FO-XX) X USA-1 Decration Body Set @15 61 ¢ GiD 7)
a1k (20mm/TA) sx4mmty MEZ @0 G @ @ x 1
MAO74| joint (20mm/1pc) X1 5xamm Set Screw X ! @ x3 @x15
TV IX—Z T 7 (8-15/L=75/2X) X2 Fh-)
MAO75| Shock Spring (8-1.5/L=75/2pcs) x2 x5 Decal X3
MAOQ76| UV5 V(=27 (77939 RTx=2Y L—H-) ) x 2 VALY RIRRI V=) %1
BK | Rear Shock Stay (Black/MAD FORCE KRUISER) Window Mask Seal
ARTY M= (Yy RT A= J)L—H~) 24mmig YAy g AL R
MAO77| Siryt Bar (MAD FORCE KRUISER) | @ X 1 2x4mm Bution Hex Screw X 19
247+ 7 K (L=84.5/2 \/BS45) 256mmis YAy I AEA
MAO81 Swing Shaft (L=84.5/2pcs/BS45) x2 2.5x6mm Button Hex Screw X 24
7T —TL—hk (EP) 3x8mmAg v Ay I AL R
MA101B| ynder Plate (EP) x1 3x8mm Button Hex Screw X 12
E—I—YTVK 3x3mmt v hEX
MA102B| \otor Mount x1 3x3mm Set Screw X 1
AALVEYI VYT MAH403| 7R —JL (R T k /2 A /USA-1)
MA103B| \tain Gear Shaft @ x1 W | Wheel (White/2pcs/USA-1) ®x2
PR VACIZN TV 29 —4947 (2A/V-Shaped/MADY ) —X)
MA105 Slipper Sheet @ x2 MAT403 Monster Tire (2pcs/V-Shaped/MAD Series) @@ x2
Ay I\—=TL—hk MATHOO1| 7if —JVEBEEY R~ 4 (K74 kV-Shaped/2)
MA106C Slipper Plate X2 W | Monster Tire with Wheel (White/V-Shaped/2pcs) @®®x2
MA108| £ 5=/UL7 (Xy K74 =2 7)L—= VE) | @ @ € €) BRGO0S| X IV ERT U T B16x5)2h |5, 5
B | Center Bulk (MAD FORCE KRUISER VE) ®2 @8 x 1 Shield Bearing (8x16x5) 2pcs
2V R=h7—8&I =T Tvyr—tyh V—)LRRT U (6x12x4) 2N
MA201| (T k7 £ =2 ZjL—4= VE) x1 ®x3 BRGO06| Shieid Bearing (6x12x4) 2pcs x2

Slipper Collar & Wave Washer Set FvIINT—LhS5—(4N)

(MAD FORCE KRUISER VE) IF7 | Knuckle Arm Coliar (4pcs) @x4

X ARy I 2y b (FO-XX) KRZA4TRX)LFY (13T)

MA301B| Receiver Box Set (FO-XX) X1 IF21 | Drive Bevel Gear (13T) @ @ x1

RYNR=RF4IY by h (YyRYY=2) | @0 @ @ @ T =2INw £ (BRA// VT ARZAN)

MA303C Bumper/Body Mount Set (MAD Series) Q) 08 x 1 @ x 4 IF30-11 Differential Case Packing (5pcs/Non asbestos) ®x5
6.8mmERY ~ 6.8mm*Y /N R—JL (2A)
MA305| 6 gmm Pivot W x4 IF54 6.8mm Taper Ball (2pcs) Bx2

AT—Ey (XY RIZTYI¥—) ) TIRR)LEY ~

MA332B| Stay Set (MAD CRUSHER) ® W @) @ x 1 IF102 | pifferential Bevel Set @x2 @@ x4
D)=LV (XY RITyIr—)| @) @ & Q0 @) @ TIT—2X
MA3338| Wheelie Tire (MAD CRUSHER) @ ) x 1 7103 | Differential Case DB
ETEUYYS |, 32mmFry7ER @ 38RNJLFY (43T)
E7 E-ring ™ < 3xi2mm Cap Screw X2 IF106 $38 Bevel Gear 43T @ x1
277UV TRy REy R (RYRISy v —) an x 1 $26x17E>
MA334B| Sieering Rod Set (MAD CRUSHER) | () @ 0 x 2 G x 8 IF110 | 42.6x17 Pin B x4
STILO0YREYR(RYRISYY—) X2 4x20mmty hER TJAYRRA=ILYv T~
MASS35| | ateral Rod Set (MAD CRUSHER) | @) x 4 seonmsetsoew * 4| | IF150 | Front Wheel Shaft x2
7.8mmEERR—IL (¢ 37%/4N) F72v 7k (2A/MP9)
MAS336| 7 8mm Flanged Ball (3mm Hole/4pcs) | &2 X 4 $|IF412B| bit Shaft (2pcs/MPO) x2
0y 7=V — (MAD> ) — X /FO-XX VE) IF444D| BRI Y >0 Tw o2ty b (MP9)
MAS38B( Battery Holder (MAD Series/FO-XX VE) | & @ X 1 -01 | Fuel Tank Bush Set (MP9) x2
MA351B JAYRR=—Y2 Ty ~ 13 49 @ @ x 1 IFW149| "> /)8—3 + 7 k (63) @ x2

(MAD CRUSHER/SFO-XX) X2 -02 | Shock Shaft (63)

Front Diff. Housing Set 2.6x18mmbE X o [IFWa72| iA=L F v b (FY A5 AN/l = 3 /)

(MAD CRUSHER/FO-XX) 2.6x18mm Screw X 7 *| GM | Wheel Nut (Gunmetal/4pcs/for Serration) @ x4
2.6x12mmTPEX IFW625| 751 —)L\T (74 R/7V X5y 9 [2A/MP10) @ x4 Bmmzy bEX
2.6x12mm TP Screw WB | Wheel Hub (Wide/Gunmetal/2pcs/MP10) 5x4mm Set Screw
3x10mmE R ATy 7EVEy N(ONSZA4Y 77— /)
3x10mm Screw X 4 IH36 Snap Pin Set (10pcs/Mini Inferno) x 10




ARFIN—"J SPARE PARTS

IN—Y %

A& (F—No.& A%
Quantity

IN—Y %

A& (F—No.& A%)
Quantity

Part Names Part Names

ORGO03

OUvZ (P3/7Zv7)10A H—mRR—>tv h (2A)
BK | O-ring (P3/Black) 10pcs x10 82276 | Servo Horn Set (2pcs) @Wx2
>y 0) vy (P6/AL>Y)1BA H—7R KS5071-09MW
ORGOBB| Sijicona O-ring (P6/Orange) 15pcs | & X 15 82280 | SERVO KS5071-09MW Wx1 ®B®x4
PNGS | ZF—=)LE=A > £+ (16T/1.0M/®5.0) @) x 1 “dmme s b €21l |ooo13g| T 2 —77 (2.4x6x1000mm) 1

1016 | Steel Pinion Gear (16T/1.0M/®5.0) X1 4xamm Set Screw X Fuel Tube (24x6x1000mm) m
TR41 | Z/X\—F (42T/TR15 ST Ready Set) AFvTEY (10A)

-42 | Spur Gear (42T/TR15 ST Ready Set) | @ X1 92638 | Snap Pin (10pcs) x 10
i SEOST TGN o oorre| SRR SE N a1
W5351| Ev I R7Z Y3y oty 96775 | 4x10x0.15mm</ s (1OA) @ x 10

GM (L/NEO/87 v I\‘g/ J—X/FO-XX) | 83®9 Q) x 2 4x10x0.15mm Shim (10pcs) X

Big Bore Shock Set 26mM7Y = o 26mnFyh ARy ¥ 7k (4x27Tmm/6 A/BS107)
(LINEO/MAD Series/FO-XX) 26mm Washe X2 26mmhut X2 |97001B| Boyel Shaft (4x27mm/Gpes/BS107) | D X6
eOm—JL (5.8¢) RT« E> (1.6mm/10A/FM29)

1284B| pjjiow Ball (5.8) x8 97002 | Bogy Pin (1.6mm/10pcs/FM29) @x10
AZ—ZANZyT M/ TZv7) 18A 97011 | E> (2.5x12.8mm/6A)

1701BK| Color Strap (M / Black) 18pcs x 18 -128B | Pin (2.5x12.8mm/6pcs) @x6
NZ—FYTFEFvvTIYF4AN) FAyTEry7 97037 | £~ (2.6x16mm/10A/BS52)

1708B | Cojor Antenna (Black/4pcs) X4 Antenna cap X 4 -16 | Pin (2.6x16mm/10pcs/BS52) &) x 10
KYOSHO SPEED HOUSE TORX 8+ 7791 2E—5—ki2300 6.8mmm—JLT> K (8A/1296)

70802 | ky0SHO SPEED HOUSE TORX 8+ BL MOTOR kv2300 | 189 X 1 97052 | 6 8mm Ball End (8pcs/1296) @xs
Syncro KR-331 Z{5# (B &)
KYOSHO SPEED HOUSE BRAINZ 8 ESC = Y aEN chEg.

82247 x1 Note that some parts are not sold as spare parts!
K_Y(r)LSHQ SE)EED H9U§E BRAINZ 8 ESC Einige Teile sind nicht einzeln erhaeltlich!.

82247 | ZIR 72 (S-7Z ) X 1 Attention ! Certaines piéces ne sont pas vendues au détail.

-01 | 2-Way Connector (S-Plug) Algunas piezas no se venden por separado.

K ART (AT 32— EFWEBY A hE B RS, (=] ke m]
Please see the website for spare & option parts prices.
www.kyosho.com [H]*

A7 32I\—"Y OPTIONAL PARTS

SRS
No.

IF350
-714

IN—Y %
Part Names
Ev Iy IX\—RTUT
(S/Z4 &7 IL—/7-1.4/L=70)
Big Shock Spring
(S/Light Blue/7-1.4/L=70)

B
Description

&M,

instead of Q0.

A Sl

For Shock setting

ERES

No.
MAWO019

=%
Part Names
1ZN=FI A1 Y+ 7 My b (MADFORCE/FO-XX)
Universal Swing Shaft Set (MAD FORCE/FO-XX)

RE
Description

@.00.(0 & 5z,
instead of @

MAW020B

CNCUvrU—%14YEyhk
(MAD >'J =X /FO-XX)

TILZYRIRTERE
RL 27y FIC&mil

Ew TG ) — 2T &2, CNC Wheelie Tire set High precision machined aluminum,
Iggfg (S// g E— /6.5-12/{:770) te;j%)f_ (MAD series/FO-XX) most suitable for dress-up
Big Shock Spring Y=ty T VI CNC 7Y&—A—R Y5 —OBRBFREN—R
(S/Gray/6.5-1.4/L=70) For Shock setting MAWOZ1| (> X & JMAD &1 — X /FO-XX) | Guard for center drive train
IF350 | Ev T 5 Y I\—2 T U 25 EXHR, CNC Underguard MAWO0238/024 & BRI
7514 | (S/ AL > ¥ /7.5-1.4/L=70) instead of @0). (Gunmetal/MAD Series/FO-XX) Cannot install with MAW023B/024
Big Shock Spring FYIN—t v T4V 4WS I NX\=Javevh AWStF 3ty k
(S/Orange/7.5-1.4/L=70) For Shock setting MAWOZSB! (Tw K55y &+ ) Parts set for 4WS
IFW472| A =)L F v N (TI—/ANEL—Y 3 V) | @ & 5t 4WS Conversion Set MAWO021/024 & $FARE
BL | Wheel Nut (Blue/4pcs/for Serration) | instead of (%. (Mad Crusher) Cannot install with MAW021/024
IFW472| i1 —JLF v M (L y RJAN/EL—Y 3 V) | @) & it MAWO025 CNC 737y 7—L(MAD Y U=X [FO-XX) | 7L S YIEIB TEtEE
R Wheel Nut (Red/4pcs/for Serration) | instead of (3. CNC Aluminum Knuckle Arm (MAD series/FO-XX) | High precision machined aluminum
LAdgy| R TY R (5.8mm/ \—R /12 A) | @D &5tk MAWO028| HD 7L 700 N57 500y KA7—(T0 K )5 vr-GRIEP) | PIL I8 ()& ik,
Ball End (5.8mm/Hard/12pcs) instead of 7). GM | HD Al Front Lateral Rod Stay (Mad Crusher) | Aluminum instead of ().
MABo74| USA-1 / YFAL—yaviRTsEy | 2UFPRTr—= MAWO29| HD 73 U¥575 Ry KAT=(Ry RSy o v—GPJEP) | ZIL S8 Q)& 5Kifh,
USA-1 Non Decoration Body Set Clear body set GM | HD Al Rear Lateral Rod Stay (Mad Crusher) | Aluminum instead of (9.
MAWO030 K=y MEVT [ 2L— /4 A MAD Y Y=2) | (3 & 5tk
Wheel Nut (Long/Serrated/4pcs/MAD Series)| instead of (5.
6.8mm/\— RK7R—JL (5A) @ &z,
W0202H 6.8mm Hard Ball (5pcs) instead of (2.

97054
-2B

LED 71 h1Zy h(®b /24T /L=400/ /U7

JU72/TLED 74 22y b
2 clear LED light unit.

97054

-4B

LED 74 h21Zy N(®5 /44T /L=400/ 717

)
LED Light Unit (#5/2 Bulbs/L=400/Clear)
)
LED Light Unit (#5/4 Bulbs/L=400/Clear)

JU74TLED /4 b1z y b
4 clear LED light unit.

39




	P001 USA-1 VE MM_out
	P002 USA-1 VE MM_out
	P003 USA-1 VE MM_out
	P004 USA-1 VE MM_out
	P005 USA-1 VE MM_out
	P006 USA-1 VE MM_out
	P007 USA-1 VE MM_out
	P008 USA-1 VE MM_out
	P009 USA-1 VE MM_out
	P010 USA-1 VE MM_out
	P011 USA-1 VE MM_out
	P012 USA-1 VE MM_out
	P013 USA-1 VE MM_out
	P014 USA-1 VE MM_out
	P015 USA-1 VE MM_out
	P016 USA-1 VE MM_out
	P017 USA-1 VE MM_out
	P018 USA-1 VE MM_out
	P019 USA-1 VE MM_out
	P020 USA-1 VE MM_out
	P021 USA-1 VE MM_out
	P022 USA-1 VE MM_out
	P023 USA-1 VE MM_out
	P024 USA-1 VE MM_out
	P025 USA-1 VE MM_out
	P026 USA-1 VE MM_out
	P027 USA-1 VE MM_out
	P028 USA-1 VE MM_out
	P029 USA-1 VE MM_out
	P030 USA-1 VE MM_out
	P031 USA-1 VE MM_out
	P032 USA-1 VE MM_out
	P033 USA-1 VE MM LED_out
	P034-035 USA-1 VE MM EX_out
	P036 USA-1 VE MM EX_out
	P037 USA-1 VE MM EX_out
	P038 USA-1 VE MM SP_out
	P039 USA-1 VE MM SP,OP_out
	P040 USA-1 VE MM OP_out
	P041 USA-1 VE MM OP_out
	P042 USA-1 VE MM OP_out
	P043 USA-1 VE MM S,N,R,W_out
	P044 USA-1 VE MM S,N,R,W_out
	P045 USA-1 VE MM S,N,R,W_out
	P046 kounyuu_out
	P047 FAX_out
	P048 USA-1 VE MM_out



